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S1PILNo 4 BRA prts name MRERPESR | HRHES
1 0.00 RA—JL ¢ 150X80 Wheel ¢ 150X80 1507010101 38
2 0.00 R71)246207-2RS Bearing 6207-2RS 0907020045 39
3 0.01 R71J246206-2RS Bearing 6206-2RS 0907020044 9
4 0.03 ~R71)2%461801-2RS Bearing 61801-2RS 0907030222 2
5 3.01 DHARATH R )2 4'd40 Dust ring d40 0902040025 1
6 3.01 01)> 4'50X3.55 Seal ring 50X3.55 0902050092 5
7 3.01 UHSA AT — L) 7 40X50X6 Seal ring 40X50X6 0902030034 6
8 3.01 01)2%'23.6X3.55 Seal ring 23.6X3.55 0902050050 10
9 3.01 NEAHARIL G Guide ring 31060501115 12
10 3.01 UHSY — L2 4'45X56X7 Seal ring 45X56X7 0902030136 13
11 3.03 A XM )2 4 DHS40-48-5/ 6.5 Dust ring DHS 40-48-5/6.5  |0902040025 5
12 3.03 < — )LV 5 UHS40-50-6 Seal ring UHS 40-50-6 0902030034 6
13 3.03 0')24'65X3.55 O-ting 65X3.55 0902050108 9
14 3.03 01)2%'35.5X2.65 O-ring 35.5X2.65 0902050069 11
15 3.03 =y Seal ring ODI 70-50-12 0902030165 12
16 3.03 HAERILE Guide tape BST5918-15-2.5 (31060501116 13
17 4.00 R7Yo 5 Bearing 32919-P5 0907030314 6
18 401 W yori Bearing 6204-P5 0907030089 6
19 4.01 7Yy Bearing 50204-P5 0907020024 7
20 4.01 RA—IL Wheel 1507010189 16
21 4.01 R7Yosg Bearing 61926-P5 0907020019 18
22 4.01 =Yy Seal ring 15X26X7 0902060002 27




ATy

AV TIHRARBD AN name Rm%S ERPEH S

0.00 FX15WT Ex#8ASSY FX15WT general assembly FX15WT-00

0.01 XFT7) T X FTASSY Steering gear assembly FX15WT.04-00
0.02 INYT)—F ¥y TASSY Battery cap assembly FX15WT.17-00
0.03 O—5—ASSY Roller assembly FX15WT.20-00
1.00 BRVART L Electrical system FX12.01-00

1.01 BT HI|{EHASSY Controller assembly FX12.01.03-00
1.02 FEIEEFEH Main circuit chart FX12.01.01-00
2.00 SHER Hydraulic system FX15WT.02-00

HERT—avDFREIVR—RY

2.01 L Hydraulic pump mounting assembly FX15WT.02.01-00
3.00 ZRHVR)— Two stage mast FX15WT.07-00
3.01 I F— Lift oil cylinder FX15WT.07.06-00
3.02 Fx—2ASSY Chain assembly FX15WT.07.09-00
3.03 FILR ) — Tilt oil cylinder FX15WT.07.08—-00
4.00 KSA4J=RA4—ILASSY Drive wheel assembly FX15WT.03-00
4.01 RS54 7:4—)L (AC) Drive wheel (AC) ZXQ.04-00A




FX15WT

000 BARASSY
S8 | Item No| ETJUNo Part No &R Part name | #E
Y 1 FX15WT.07-00 NULL E& Two stage mast 1 |Z3H883.00
2 |FX15WT.13-00 51030701012 JL—L Truck frame 1
3 FX15WT.19-00 51030701013 70V kHN—2—bk Front housing seat 1
4 FX15WT-09 1507010091 JaVhA— Front housing 1
5 |GB/T70.2 0908520004 NEARFEA N EMEX12 Screw M5X12 10
6 |GB/T93 0908370005 2RIV Tyv—5 Washer 5 6
7 |GB/T97.1 0908350009 ETvir—AJL—F5 Washer 5 6
8  |FX15WT.18-00 51030701014 HARR7 Side door 1
9 |GB/T70.2 0908520008 REA R EMEX20 Screw M6X20 7
10 |GB/T93 0908370007 ATV T v—6 Washer 6 9
11 |GB/T96.1 0908360001 KETYLr—ATL—F6 Washer 6 9
12 FX15WT-11 31051201062 AR—4— Spacer bush 7
13 [FX15WT-04 1507010184 T —k Rear baffle 1
14 |GB/T5781 0908420074 aﬁ;‘(;‘;"qﬂ'm"y FIL—F Screw M12X35 2
15 |GB/T93 0908370015 ATV Tyr—12 Washer 12 2
Y 16 |FX15WT.04-00 31060501109 ATT T X TASSY Steering gear assembly 1 |BH0.01
Y 17 |FX15WT.17-00 31060501110 INUT)—F ¥y TASSY Battery cap assembly 1 |ZH880.02
18 |GB/T70.1 0908240022 AR ILIMBX16 Screw M6X16 2
19 FX15WT-01 31051201063 Ay aR—K Instrument plate 1
Y 20 FX15WT.02-00 NULL SHIER Hydraulic system 1 |&H882.00
Y 21 FX12.01-00 NULL BRVATL Electrical system 1 |BH81.00
22 |225.02.0200.01 0540135 EaR%) Magnetic steel 2
23 |GB/T819.1 0908270024 M/ CM4X10 Screw M4X10 2
24 |FX15WT-08 31060501114 SN—T vk Rubber pad 1
25 |FX15WT-05 1507010081 I B—"9z4k Counter weight 1 |A
26 |FX15WT-05 1507010080 "o B3—zAk Counter weight 1 |&
27 |GB/T5483 0908420111 AERILE Screw M16X45 2
28 |GB/T93 0908370019 RV T Ty r—16 Washer 16 2
29 |GB/T97.1 0908350028 T39Iy v —AYL—K16 Washer 16 2
30 |GB/T70.1 0908240050 7N AR )L IMBX30 Screw M8X30 4
31 [GB/T93 0908370011 2T H T g Washer 8 4
32 [GB/T70.1 0908240072 AR LIMI0X25 Screw M10X25 8
33 |GB/T93 0908370014 ATV Ty v—10 Washer 10 6
34 FX15WT-02 31051201064 BEREHR—FTL—F Support plate 1
Y 35 |FX15WT.03-00 31060501111 RS54 RA—JLASSY Drive wheel assembly 1 |3884.00
36  |FX15WT-03 31051201065 X h— Rear housing 1
37 |FX15WT-06 0605864 INyT)—RyHR Battery box 1
38 |FX15WT-10 1507010101 RA—IL Wheel 2
39 |GB/T276 0907020045 ~R71)24'6207-2RS Bearing 6207-2RS 4
40 |GB/T894.1 0908320029 DI —H)yTAZATF35 Circlip for shaft 35 2
41 |GB/T819.1 0908270048 /M3 CM8X16 Screw M8X16 2
Y 42 FX15WT.20-00 31060501112 0 —35—ASSY Roller assembly 6 |ZH880.03
43 |GB/T70.2 0908520006 REARFEA MR EMEX12 Screw M6X12 2




FX15WT.04-00

0.01 ZFTYSHETASSY 31060501109
$M | Item No EFJLNo Part No 2% Part name #i =
1 223.01.0008.08 0909160090 A9V)1— Screw 1
2 FX15WT.04.01-00 51030701015 N RJLASSY Handle assembly 1
3 FX15WT.04.02-00 1507010088 BVEDTHRRTY Y Gas spring 1
4 FX15WT.04-01 31051201066 BEEY Pin 1
5 GB/T894.1 0908320016 XIS —H)TAZAT18 Circlip for shaft 18 2
6 Q/NRY031 0907040157 7YYy Bearing SF-1F-180.120 2
7 FX15WT.04.03-00 51030701016 INUKRJLIS—ASSY Handle seat assembly 1
8 FX15WT.04-02 31051201067 F8— Cover plate 1
9 GB/T276 0907020044 ~R71)246206-2RS Bearing 6206-2RS 2
10 260.05.0135.01 0904170050 L= Damping ring 1
11 GB/T893.1 0908310025 H—9)v 7S Circlip for hole 62 2
12 GB/T894.1 0908320026 H—9)vF Circlip for shaft 30 1
13 FX15WT.04-03 1507010109 RTFIVTEXET—hk Steering gear seat 1
14 GB/T70.1 0908240072 A TTERLMI0X25 Screw M10X25 4
15 GB/T93 0908370014 2T Ty v—10 Washer 10 4
16 GBT/97.1 0908350016 FEIvv—ATL—F10 Washer 10 4
17 GB/T77 0908220008 NEFUTETIGIE®HIACM8X25 |Screw M8X25 3
18 GB/T6170 0908030013 NATVIMS Nut M8 3
19 GB/T818 0908280056 90 ZM AN M4x8 Screw M4x8 4
20 GB/T77 0908220024 NATUTETIHIESHILEMEX12  |Screw M6X12 1
21 GB/T70.3 0908510010 NAFUTEM/NMaLMEX10 Screw M6X10 2
22 FX9WT.01-05 31060501108 S53N—AM)wF90X20X6 Rubber strip 90X20X6 1
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_H!__'“" Part Code Parts Name BE
1 ASYFN0011 Ny LNV R—x>h 1
z BOMFX0065 U7 hFz—Y z
3 MCHFX0019 EvV—TFz—> z
4 HREWFXHGS gy 7
5 BOMFX0050 YA hO—5— i
& ASYFXN0012 TA—0 2y 7 NAVR—R VK 1
7 HRWFX0 1 NAERIL S .
1] HREWFE0Z1 RFVT Ty v — 1
g ASYFHO014 ZAa—JRHIYR—F%> bk 1
10 LSRFX0017 ANYN=T =T XZ1445—RH 1
11 ASYFN0013 TJA—JLHIYR—%> b~ 1
12 LERFXO018 AMYNR=—-TA—=U X515 —LH 1
13 LSRFXO019 TA—y Oy h—HYR—h~ 7
14 BOMFX0056 / 7RIV~ 2
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fm | part Code Parts Name 58 5z
1 ASYFHO00E YR MMERRED Y R—% > - 1
z ASYFHO0HD X MRERRED Y R—% > - 1
3 MCHFXO0Z TSy 7
4 BOMFXO02S Ty 2
5 HEWEL4 Fvy IR 4
[ HREWEL04 RTVTTy v — 4
7 HREWFXIS0 Fvy IR 3
i HEWELMZ5 TR 3
e BOMFX0039 AN 1
10 BOMFXO050 TR RO—5— .
11 HREWFLET AVl N A
1z BOMFX0024 RS54 REY 7
11 HEWELMS2 RAFv - n
14 BOMFXO065 UIRFr—v 5
15 MCHFXO01S EyY—JFr— 2
16 HEWFLGS "oy n
17 HREWFXIES #hHhr 2
1B MCHFXO020 Fr—yIvR 7
19 HEWFLS4 EER Y 1
0 MCHFXO014 Fr—yma1—I 3
21 BOMFXO01T R—IARFY 2
22 HEWFC01 188 %
21 HRWFLMSS LE&H ¥R 2
24 HREWELMZ4 ATV T Ty Y — 1




0.02

FX15WT.17-00
JNWyF)—FpyFASSY

31060501110

$H | Item No ETILNo Part No 2% Part name MR mE
1 FX15WT.17.01-00 51030701017 INUT ) —HN— B Battery cap welding piece 1
2 FB15.20.07-00 061412356 Ev Hinge 2
3 GB/T70.1 0908240048 AT ER L MBX25 Screw M8X25 4
3 087.01.5082.01 20601000013 X71 Gear 1 1
6 JB/T7274.7 1507010044 AHV)1— Knob 120 1
7 GB/T70.1 0908240045 A\ K JLASSY Screw M8X16 4
8 GB/T889.1 0908010006 BOEDGHART )G Nut M6 2
9 FX15WT.17.02-00 1507010183 EiEEY Limit line 1




FX15WT.20-00

0.03 0o 5—ASSY 31060501112
1
$M | Item No EFI)LNo Part No 2% Part name NE| HEE
1 GB/T8%4.1 0908320006 |H—HUwS Circlip for shaft 12 2
2 GB/T276 0907030222 ~R7>461801-2RS Bearing 61801-2RS 2
3 FX15WT.20-01 [31051201068 |A 7 v 7' > v 7 K Shaft 1
4 FX15WT.20-02 |31051201069 |[m— > — Roller 1




1.00

FX12.01-00

BLAVRTL
B | Item No ETJWNo Part No 1.3 Part name i
Y 1 FX12.01.03-00 52010100235 |EF3>hA—35—ASSY Controller assembly 1

2 FX12.01.02-01 AV RA—)LINRILD T A —/\—1 X | Wiring chart 1

N 3 FX12.01.01-00 FEIEEMTE Main circuit chart 1
4 740.02.0000.01 060704244 a2 kEa— )L\ KL (FREI-CAN) Control tiller(FREI-CAN) 1
5 GB/T 70.2 0908520007 | 7Ny AFELE /N1 L10.9M8X16 Screw 10.9 M8X16 3
6 GB/T 93 0908370011 | AT 5Ty v—8 Washer 8 8
7 GB/T 97.1 0908350013 | FTvi+—8 Washer 8 8
8 CBD25R-1ID.01-06 |5206010035 |[DCRT 7 LT E—4H— DC steering motor 1
9 CBD25R-1ID.01-02 |5205010018 FEHERAVFELER Proximity switch connecting wire chart 1
10 0603491 ACE—%4—B281111GK AC motor B281111GK 1
11 CBD20KD.01-03 5205010037 |FL—F7o+tH1)—(8N) Brake accessory (8N) 1
12 GB/T 70.1 0908240045 [ 7XFIRfTER JLIMEX16 Screw M8X16 5
13 GB/T 79 0908230007 | 7AFAIATERTIMEX12 Screw M6X12 1
14 GB/T 819.1 0908270017 | M/MallM4ax6 Screw M4X6 4
15 CBD25R-1I D.01-01 [5205010021 RTFoar—4 Potentiometer 1
16 GB/T 93 0908370007 | AT 5Ty v—6 Washer 6 1
17 GB/T 6170 0908030034 | 7<fFvtM6 Nut M6 1
18 GB/T 70.1 0908240027 [ 7AFIATER JLIMBX25 Screw M6X25 1
19 260.06.0100.01 0904170053  [5/8—/Xwk Rubber pad 1
20 065.05.0000.10 31051201042 |RFiat—4a<THUk Potentiometer mounting seat 1
21 605864 0605864 3VBS210/ VT )— 3VBS210 1
22 733.01.0124.01 060701530 A—H— Instrument 1
23 GB/T 818 0908280012 e Screw M5X8 2
24 835.07.0000.01 060907008 FEEFELERT Mushroom head 1
25 835.01.0000.01 060907007 ZEH—HIL—)L Waming ring yellow 1
26 CBD20KD.01-01 52010100001 |¥—7%4tH1)— Key accessory 1
27 777.01.0024.01 060810032 R—> Horn 1




FX12.01-00

1.01 BERT L 52010100235
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SR | Item No ETJLNo Part No £ Part name %R EE
1 FX12.01.03-01 31051201050 | &l £ — Baseplate 1
2 FX12.01.03-03 52030100119 |ACa > b —F— AC controller 1
3 087.01.5082.01 20601000013 |£71 Gear 1
4 GB/T97.1 0908350011 |FEIwv—AJL—R6 Washer 6 8
5 GB/T93 0908370007 |2TU>4 Iwiv—6 Washer 6 8
6 QDD20H.01.03-02 |31051704199 |7#E Support column 1
7 760.01.0180.01 060805038 |# kR E 2—X Fuse 1
8 761.01.2100.01 060703110 |3> %7 % Contactor 1
9 GB/T 818 0908280056 | RA/MALMA4XS Screw M4x8 8
10 |GB/T97.1 0908350008 |TFETwivr—AJL—R4 Washer 4 2
11 GB/T93 0908370003 | 2SS Dy v—4 Washer 4 2
12 |CBD20KD.01.03-02 |31050213110 |J>447%ERDfH3FL —~1 (SW80)  |Contactor mounting plate 1(SW80) 1
13 CBD20KD.01.03-01 |060710120 i/ — Connecting strip 1
14 [GB/T70 0908240198 | FATUTEMRILIMS5X20 Screw M5x20 2
15 |GB/T93 0908370005 |ZTU>4 Dwiv—5 Washer 5 2
16 |760.50.0250.01 060805040 |E 2 —X ALK — Fuse seat 1
17 |760.01.0180.01 060805038 |4 bAE 2 —X Fuse 1
18 |FX12.01.03-02 31051201051 |4f5 /3 — Connecting strip 1
19 [Fx12.01.03-04 52030100120 |DCa > FE—5— DC controller 1
20  [835.03.0158.01 090999033 [ 77T TTe T Fixed seat THD-AD15.8 black 5
21 |760.02.0010.02 060805001 |#a2—7ta2—2X Fuse 1
22 |760.52.0000.01 060806031 |t 2—X 4K — Fuse seat 1
23 |FX12.01.03-05 52030100121 [pDCay hE—3— DC controller 1
24 |GB/T 70.1 0908240013 | AATUSEMRILIM5X25 Screw M5x25 2
25 |GB/T97.1 0908350009 |FETvr—5 Washer 5 2
26  |GB/T93 0908370005 |ZTU>4 v —5 Washer 5 2
27 |771.14.0024.01 52010003 54> 05494 —LBJ-01/24V Circuit protector LBI-01/24V 2




1.02 FX12.01.01-00 |
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BB | kemNo| FEFIINo Part No A/ Part name »E| BF
1 FX12.01.01-01 |52040100662 | I 4 7 X7 —7" v Connecting wire 1
2 FX12.01.01-02 |52040100663 |E—4—#&ir—JIW Connecting wire U 1
3 FX12.01.01-03 |52040100664 |E—4—i&Htr—JIWV Connecting wire V 1
4 FX12.01.01-04 |52040100665 |E—45—iEHtHRW Connecting wire W 1
5 FX12.01.01-05 |52040100666 [HERAT—3P+ Connecting wire P+ 1
6 FX12.01.01-06 |52040100667 |HEZT—>3a> DR THIfEHP- Connecting wire P- 1
7 FX12.01.01-07 |52040100668 |RT7U>H > MO—-5—F3RIEFHE R+ Connecting wire R+ 1
8 FX12.01.01-08 |52040100669 |AT 7Y 1>hO—-5—XAFR#EHeHR R- [Connecting wire R- 1




2.00

FX15WT.02-00
HESR

P8 | Item No ETJUNo Part No 2% Part name Nl | EF
1 JB/T982 0902010006 | v v—14 Washer 14 4
2 420.02.1414.01 061309020 aR9314/14 Joint 14/14 4
3 400.02.1414.09 061313002 7R— R 550 Hose 550 1
4 400.02.1414.08 061321145 7R— 2450 Hose 450 2
5 420.03.1483.01 061318201 axrJ%14/G3/ 8 Joint 14/G3/8 2
6 JB/T982 0902010008 |7 v—18 Washer 18 4
7 433.10.1406.01 061309075 Tafok Joint 2
8 JB/ZQ3777 061409002 BINIAN—H5T16 Hoop 16 2
9 FX15WT.02-01 31060101103 |7k— 21700 Hose 1700 1
Y 10 |FX15WT.02.01-00 |31060501117 |HEAR FASSY Hydraulic pump mounting 1 |BH201
assembly
11 556.01.0000.01 3026010 INLVT Relief valve 1
12 420.03.1483.02 061318215 232 M4/G3 / 8(¢0.8) Joint 14/G3/8($0.8) 1




FX15WT.02.01-00

201 SHEAT— 33> DREIR-F> N 31060501117
SR | Item No ETJUNo Part No A Part name yE| &E
1 [cmci-vB 1507010102 |MiJEAF—3 3 > Hydraulic pump 1
2 |GB/T70.1 0908240022 |7yl M6X16 Screw M6X16 4
3 |GB/T93 0908370007 |ZTU>HDviv—6 Washer 6 4
4 |GB/T97.1 0908350011 |FTIvi+—6 Washer 6 4
5  [FX15WT.02.01-01 [31051201080 |Hifl4% Mounting plate 1
6 |GB/T97.1 0908350016 |FTIwi+—10 Washer 10 2
7 GB/T93 0908370014 |2V Dy —10 Washer 10 2
8 |GB/T70.1 0908240072 |7 fyfd=1alM10X25 Screw M10X25 2




FX15WT.07-00

3.00 T ANER
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$H | Item No ET JUNo Part No 2% Part name i e
1 GB/T78 0908250001  [RAIUTERIMEX12 Screw M8X12 1
Y 2 FX15WT.07.06-00 |31030501205 [Tk o4 — Lift oil cylinder 1 |ZBH83.01
3 FX15WT.07.03-00 |51030701018 |[Z+!)yASSY Sliding frame assembly 1
4 FX15WT.07-01 31051201070 |[I+—YRAbyTTIL—k Fork check plate 2
5 FX15WT.07.04-00 |1507010095 |LEE> Pin 1
6 GB/5781 0908420028 | <R JLETJLAL wEMBX16 Screw M8X16 3
7 GB/T93 0908370011  [RF) T Ivv—8 Washer 8 3
8 GB/T70.1 0908240070 | 7NFAITE1CM10X20 Screw M10X20 1
9 GB/T93 0908370014 (XTS5 7viv—10 Washer 10 1
10 FX15WT.07.07-00 |51030701020 |Z4+—%ASSY Fork assembly 2
11 GB/T70.1 0908240113 | /NA 7 AFE4LM12X70 Screw M12X70 4
12 GB/T93 0908370015 | AT Ty v—12 Washer 12 4
13 Q/NRY031 0907040169 | X71)> 4 SF-1F-450.250 Bearing SF-1F-450.250 2
14 FX15WT.07-02 31051201071 |HUM)—EE/NT Hoop 2
15 130.01.0777.02 0909120041 |@—5— Roller wheel 2
16 131.03.0760.02 0909120028 |[R7B4 vk Chain wheel 2
17 GB/T276 0907020044 |RT7Y Y Bearing 6206-2RS 2
18 GB/T894.1 0908320026 |4 —41)v7 Circlip for shaft 30 2
19 GB/T893.1 0908310025 |[H—41v7 Circlip for hole 62 2
Y 20 FX15WT.07.09-00 |31060701192 |[FI—> ASSY Chain assembly 2 |[&H302
21 FX15WT.07.01-00 |51030701022 |#MEIK7Z L —L Outer mast 1
22 FX15WT.07.02-00 [51030701023 |REIK7ZIL—L Inner mast 1
23 FX15WT.07.05-00 |51030701019 [LE!E> Pin 2
Y 24 FX15WT.07.08-00 [31030501206 |FILrS o5 — Tilt oil cylinder 1 |BH83.03
25 FX15WT.07-03 31051201072 | 74—YEvYF Fork hook 2
26 JB/T7274.4 1507010043 |2 #2./7M8X20 Knob M8X20 2
27 GB/T70.1 0908240073 | /<A 7 =4 CM10X30 Screw M10X30 1
28 GB/T6170 0908030015  |7/<&AFvM10 Nut M10 1
29 FX15WT.07-04 1507010188 AR Adjusting screw 2
30 GB/T6170 0908030021 |32/ T1XFAF VM6 Nut M16 2




FX15WT.07.06-00

3.01 IR YA 31030501205
8 @
‘\\
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o
B | Item No ETJLNo Part No A/ Part name Bk A
1 Q/NRY032 0902040025 A AR - DHS40-48-5/ 6.5 Dust ring DHS 40-48-5/6.5 1
2 506.09.0400.01 1109700001 NP ZAVIY Hood 1
3 506.08.0400.01 1112700001 ARSATAVGARY—T Sliding sleeve 1
4 Q/NRY031 0907040071 B MEAT2 ' SF-1-40.30 [Bearing SF-1-40.30 1
5 GB/T3452.1 0902050092 0')>%4'50X3.55 O-seal ring 50X3.55 1
6 Q/NRY032 0902030034 < — L) UHS40-50-6 Seal ring UHS 40-50-6 1
7 FX15WT.07.06.01-00 51030507240 |/1)> & —ASSY Oil cylinder assembly 1
8 FX15WT.07.06-01 1507010097 EXbroyk Piston rod 1
9 506.03.0402.01 0901150037 Jwvia Bush 3
10 GB/T3452.1 0902050050 0')>%423.6X3.55 O-seal ring 23.6X3.55 1
11 506.07.0560.01 0901040024 E AR Piston 1
12 Q/NRY032 31060501115 |HAK~)LFBST5909-10-2.5 Guide tape BST5909-10-2.5 1
13 Q/NRY032 0902030136 < — L) UHS45-56-7 Seal ring UHS45-56-7 1
14 506.05.0250.01 0909210006 nN—=22)2% Semi-ring 2
15 506.06.0370.01 0909210007 N—=2)o5tvk Semi-ring sleeve 1
16 GB/T894.1 0908320026 H—o1)v7 Circlip for shaft 30 1




FX15WT.07.09-00

3.02 Fr—ASSY 31060701192
S8 | Item No ETJUNo Part No 2% Part name | B
1 GB/T6171 0908030023 |7<fAFYM16X1.5 Nut M16X1.5 2
2 128.01.0000.20 (0909190023 |[Fx—>TaArk Joint 1
3 128.02.0000.12 |061405087 |Fr—>E> Pin 2
4 GB/T91 061405087 |E|YE > 2X16 Pin 2X16 2
5 GB/T6074 061405212 | FL —hkFx—2/LH0846 Chain LH0846 1
6 GB/T91 0908490002 |EIYE > 2.5X30 Pin 2.5X30 1




FX15WT.07.08-00

3.03 FILRS YA 31030501206
1
i
S | Item No FETIWNo Part No 1] Part name HE| WE
1 Q/NRY031 0907040170 A7)/ SF-1-35.40 Bearing SF-1-35.40 2
2 FX15WT.07.08-01 31051201073 ANy Earring 1
3 FX15WT.07.08-06 31051201074 NATVE Nut 1
4 FX15WT.07.08-02 1507010098 ERrrOuk Piston rod 1
5 Q/NRY032 0902040025 A ZMJ ' DHS40-48-5/ 6.5 Dust ring DHS 40-48-5/6.5 1
6 Q/NRY032 0902030034 < — L1247 UHS40-50-6 Seal ring UHS 40-50-6 1
7 Q/NRY031 0907040071 R71)24'SF-1-40.30 Bearing SF-1-40.30 1
8 FX15WT.07.08-03 31051201075 PRI Hood 1
9 GB/T3452.1 0902050108 0')>%'65X3.55 O-ring 65X3.55 1
10 FX15WT.07.08-04 31051201076 AR—H— Spacer bush 1
11 GB/T3452.1 0902050069 01)2%4'35.5X2.65 O-ting 35.5X2.65 1
12 Q/NRY032 0902030165 < —JLODI70-50-12 Seal ring ODI 70-50-12 2
13 Q/NRY032 31060501116 HARR)LFBST5915-15-2.5 Guide tape BST5915-15-2.5 1
14 GB/T77 0908220068 NA YT EF i H1CM6X16 Screw M6X16 1
15 GB/T308 0907010007 $HEk4 Steel ball 4 1
16 FX15WT.07.08-05 31051201077 ERL Piston 1
17 FX15WT.07.08.01-00 51030507241 ) B —ASSY Qil cylinder assembly 1




FX15WT.03-00

400 K545 "A— JLASSY 31060501111
#8 | Item No E7JLNo Part No & Part name HE| NE
N 1 082.01.0250.02 31060501113 RS54 7:1— )L (AC) Drive wheel (AC) 1 |BE4.01

2 FX15WT.03.01-00 51030701021 ATFFITXT—k Steering gear seat 1

3 087.01.6110.01 061404128 RATFIVT)TXT Steering gear ring 1

4 GB/T70.1 0908240073 FNA 7T ERLMI0X30 Screw M10X30 14

5 FX15WT.03-01 31051201078 RSATHRA—IL<IU b Drive wheel mounting seat 1

6 GB/T297 0907030314 M9 L\ AE5%32919-P5 Bearing 32919-P5 2

7 FX15WT.03-02 31051201079 HiN— Cover plate 1

8 GB/T93 0908370014 2T Iy %—10 Washer 10 4

9 086.04.0003.04 31051002031 FEa(L Induction ring 1

10 GB/T70.1 0908240018 A RATERLEMEX10 Screw M6X10 2

11 087.01.6025.01 061404126 ATFIVIXT Steering gear 1

12 GB/T70.1 0908240047 A 7T ERLMEX20 Screw M8X20 1

13 220.01.0085.01 31051101174 HR Yk Washer 1

14 GB/T93 0908370011 ATV T Iy w—8 Washer 8 2

15 GB/T70.1 0908240048 A 7ATER JLIMBX25 Screw M8X25 3




082.01.0250.02

401 KS4TAA =)L (AC) 31060501113
S | Item No ETJWNo Part No A% Part name .6 )
1 086.01.0002.14 31050208034 IS4yk Support 1
2 GB/T1096 0908460004 I59bF—AZAT5X5X12 Flat key 5X5X12 1
3 087.01.5082.01 061404001 *71 Gear 1 1
4 087.01.5077.01 061404002 X£72 Gear 2 1
5 086.02.0002.16 31050208035 H/8— Cap 1
6 GB/T276 0907030089 A7) 476204-P5 Bearing 6204-P5 1
7 GB/T277 0907020024 R71)2%7'50204-P5 Bearing 50204-P5 1
8 087.01.5015.01 061404035 X7¥Tk Gear shaft 1
9 GB/T1096 0908460011 T5yhE—AZAT6X6X18 Flat key 6X6X18 1
10 GB/T894.1 0908320018 DR IMRFVTARALT20 Circlip for shaft 20 1
11 087.01.5020.01 061404003 x73 Gear 3 1
12 GB/T819.1 0908270017 M/ aCM4X6 Screw M4X6 6
13 GB/T70.1 0908240027 A TUTERLMEX25 Screw M6X25 8
14 GB/T93 0908370007 2TV Iv v —6 Washer 6 8
15 GB/T70.1 0908240019 AT TERLMEX12 Screw M6X12 9
16 020.21.0250.08 1507010189 RA—)L Wheel 1 |BAEFER
17 086.04.0003.09 31050208033 HR79k Washer 1
18 GB/T276 0907020019 R71)2461926-P5 Bearing 61926-P5 2
19 GB/T893.1 0908310037 N2 AT A180F LIEH &R Circlip for hole 180 1
20 086.02.0001.05 31050208031 —2)— Cap 1
21 GB/T894.1 0908320043 I —41)yTAZLT130 Circlip for shaft 130 2
22 086.04.0003.10 31050208029 ners Baffle 1
23 GB/T70.1 0908240047 A 7T E L M8X20 Screw M8X20 2
24 GB/T93 0908370011 2TV Iy —8 Washer 8 2
25 GB/T305 0908330018 RFvF 74T Check ring 47 1
26 GB/T894.1 0908320015 DI =DV TARAT1T Circlip for shaft 17 1
27 GB/T13871 0902060002 O—4%1)— % TM)wF S — JL15X26XT |Seal ring 15X26X7 1
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